Skip to main content
/

Site Navigation

Your Account

Choose Language

Help
Editing Step 3 —

Step Type:

Drag to rearrange

For this step you will need:

3D printed: Axis side with homing sensor (older version shown in the picture), Axis side, 2x Ball bearing housing

8x M4-20 screws, 8x M4 nuts

2x Ball Bearing 6008ZZ

Insert the 8 nuts in the pockets of the axis sides.

Attach the ball bearing housings on the back of each axis side and fasten it with M4-20 screws as shown.

Your contributions are licensed under the open source Creative Commons license.